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MILL TEST CERTIFICATE
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Gommpeily S HOT ROLLED CARBON STEEL PLATE Octw,"o_mjmﬂ Certificate No. :20190731-PS-007-059
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N ) ASTM A6 S - HYUNDAI CORPORATION :2019-07-31
Specilicabon Contractor Date of Issue
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—— W Tensie Test Chemical Composiion(%) 4:%10,000 5:x100,000
bos o3 Slw|ms|e|walm|w|w|e|c|s|mlr|s|o|nw|a|m|mw|n|v| 3 or
o)
(N/ner) (%) | (%) | (%) | (%) i L 4 8] 3] 4 4 2 2 3 2 3 3 3 3 3
) 2438 x G006 1,853 | R20351 FC11808303 T 130344659 27 ] L |1,582] 168 | 870 | 151 60 3 1 22 0 o] 1 1 28 11,819
P 11.543] 171 | 856 | 131 50 2 1 20 0 1 2 1 27
1588 x 2438 x 6026 ! 1,863 | R20351 FC11808304 T]3034 (4659 27 u L |1,582| 168 | 870 | 151 | 60 | 8 1 2|0 0 1 1| 29 |1,819
P |1,643] 171 | 856 | 131 50 2 1 20 0 1 2 1 27
15,88 x 2438 % 6006 1 1,853 | R20351 FC11806305 T]3034(4659| 27 U L |1.582| 168 | 870 | 151 60 3 1 22 0 o] 1 1 29 |1,819
P 1,543] 171 | 856 | 131 50 2 1 20 o] 1 2 1 27
3% 2438 x 60R6G i 853 | R20351 FC11806306 T13034|4659) 27 U L ]1,582| 168 | 870 | 151 60 & 1 22 0 0 1 1 29 |1.819
P [1,543] 171 | 856 | 131 50 2 1 20 0 1 2 1 27
68 % 2438 x 6006 1 1,853 | R20351 FC11806307 T|3034]|4659| 27 u L |1,582] 168 | 870 | 151 60 3 1 22 0 0 1 1 29 |1.819
P |1.543[ 171 | 856 | 131 50 2 1 20 0 1 2 1 27
8 7 2438 X 6006 1,853 | R20351 FC11806401 T 3008|4622 25 2 L |1.582| 168 | 870 | 151 | &0 3 1 22 0 0 1 i 29 |1.819
P |1,543] 171 | 856 | 131 | 50 2 1 20 0 1 2 1 27
(1 % 2438 x 6096 1 1.853 | R20351 FC11806402 T13008]|4622| 29 2 L [1.582] 168 | 870 | 151 | 60 3 1 22 0 0 1 1 29 11,819
P |1,543] 171 | 856 | 131 | 50 2 1 20 0 1 2 1 27
% 2438 2 6006 1 1,853 | R203s! FC11806403 T 3008|4622 29 2 L [1.582]| 168 | 870 | 151 60 3 1 22 0 0 1 1 29 11,819
P 11,643] 171 | 856 | 131 50 2 1 20 o] 1 2 1 27
>, B Botlom
sverse. Gauge length:200mm (Rectangular), YP Mtd . 2 (0 2% off-set),5 (0.5% underload), U (Upper yield point}, L (Lower yield point)
on ~ P'Product analysis, L-Ladle analysis
, e s v killed a ad line grained sleel. Basic oxygen process and Vacuum degassing process were applied.~ This Mill Test Certificale is issued in accordance with EN 10204 Type 3.1
Signaiure
712 HIES ZAL 27} XIE 20 B3 1S SBEUICH /ma 5 MNV&VN
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS =2 o
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